
 

 

 

 

 

 

          Drinking Water Quality 
            Management System 

                  Revised June 2018 



 Drinking Water Quality Management System 

 

MCWS ID A461950  ii 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Version and Document Control 

Version 
Number 

Revision Description Prepared / Revised 
by 

Approved by Approval  Date 

1 

Draft  L. Andersons A. Kaliska July 2014 
Final document 
submitted to NSW 
Health 

L. Andersons General Manager 
and Executive 
Team 

July 2014 

2 

Draft full document 
review  

L. Andersons A. Kaliska January 2017 

Final document 
version 2 submitted 
to NSW Health 

L. Andersons General Manager 
and Executive 
Team 
[...]
 Nabiac treated water pump station (commissioned 2018) 

 Darawank balance tank and  pump station (commissioned 2018) 

 Northern district distribution system 

 Southern district distribution system 

Manning Water Supply Scheme currently serves a population of approximately 70 000, 
which increases to approximately 80 000 during the holiday months. 



 Drinking Water Quality Management System 

 

MCWS ID A461950  16 

  
 

Figure 4: Bootawa Dam          Figure 5: Bootawa Dam tower 

    

Figure 6: Nabiac WTP during construction          Figure 7: Nabiac production bore pump station 

The following diagram is a schematic of Manning water supply and distribution system.



 Drinking Water Quality Management System 

 

MCWS ID A461950  17 

Bootawa 
Dam & 
WTP

PS2B

Kolodong 
PS

Lansdowne
Reservoir

Coopernook
Reservoir

North 
Coopernook

Reservoir

Harrington
Reservoir

Crowdy Head
Reservoir

Irkanda
ReservoirKolodong

Reservoirs
Bungay

Reservoirs

Wingham
Reservoirs

LEGEND

Existing 
Reservoir

Future
Reservoir

Existing
Pump Station

Future
Pump Station

Lantana
Reservoir

Old Bar 
Reservoir

Mitchells
Island 

Reservoir

Kooringhat
Reservoir

North 
Tuncurry
Reservoir

Forster
Reservoirs

Tallwoods
Reservoir

Redhead
Reservoir

Tiona 
PS

Elizabeth
Beach

Reservoir

Nabiac
Reservoir

Nabiac 
PS

Krambach
Reservoir

Lantana 
PS

Smiths
Lake

Reservoir

Smiths 
Lake 
PS

Normally closed 
valve

Bishops 
Balance 

Tank

Darawank
Balance Tank

Darawank 
PS

Nabiac 
WTP

Φ600 ST

Φ600 ST

Φ300 PVC

Φ525 ST

Φ750 ST

Φ375 ST

Φ450 ST

Φ450 ST

Φ450 ST

Φ375 ST

Φ300 DICLΦ200 AC

Φ200 AC

Φ250 DICL
Φ150 AC

Φ225
PVC

Φ375 DICL

Φ375 DICL

Φ300 DICL

Φ250 PVC

Φ375 ST

Φ200 AC

Φ150 AC

Φ600 DI

Φ250
PVC

Φ375 DICL Φ250
PVC

PS1A

Manning River

Φ200 PVC

2nd Irkanda
Reservoir

Normally open 
valve

Actuated valve

 

 

Figure 8: Manning water supply and distribution system 



 Drinking Water Quality Management System 

 

MCWS ID A461950  18 

MANNING RIVER CATCHMENT MANAGEMENT 

 

Figure 9: Manning River catchment map 

The Manning River drains a catchment area of approximately 8 400km2. The bulk of 
population in this catchment area live in the estuary zone, and parts of the upper catchment 
are very remote and hard to access with predominant land uses of grazing, National Park 
and Forestry. Other land uses include agriculture, rural residential, residential (villages), 
tourism, oyster farming and mining. The Manning catchment is home to a number of 
Aboriginal nations. Biripi country covers most of the catchment. Kamilaroi of the New 
England Tablelands and Worimi west of Gloucester are also represented (ABC 2014). 
 
Council relies on water sourced from the Manning catchment as the main supply of drinking 
water for over 90% of its customers (this catchment area includes Gloucester in the upper 
catchment). The catchment is also an important resource for its environmental, social and 
economic values. Therefore Council is committed to catchment management to preserve 
and improve this resource as part of the ‘catchment to tap’ principle. 

A range of research projects have been conducted and/or commissioned to determine 
priorities for catchment management to preserve and improve water quality and flows in the 
Manning. In 2011 a Manning River Catchment Management Program was produced which 
sets guiding principles for the organisation’s activities and investment in Manning catchment. 
The document draws on information from previous studies and water quality monitoring 
programs (e.g. Barrington River, Nowendoc River, Little Manning River, Barnard River, 
Dingo Creek and Manning River upstream of intake to WTP) and combines these to 
recommend activities to help achieve the desired goals of improving overall catchment 



 Drinking Water Quality Management System 

 

MCWS ID A461950  19 

health. For more information refer to Working With Our Catchment: Manning River 
Catchment Management Program (MCWS ID A330733). 

  
 

Figure 10: Offtake site on Manning River Figure 11: Manning River near Mt George 

As part of Council’s weed management obligations, Bootawa Dam Noxious Weeds 
Management Program (MCWS ID A414113) was developed in 2013. This plan sets out strict 
pesticide application procedures and water quality monitoring program (including baseline 
data collection before application). Samples are to be collected in Bootawa Dam on a 
seasonal basis after pesticide application to ensure the water supply is not adversely 
affected. The management program has been approved by NSW Health. As of 2018, there 
had been no pesticide application within the immediate dam catchment. 

Weed control and revegetation has been concentrated just outside the immediate Bootawa 
Dam catchment with steady gains. The goal is for mixed, native regeneration for ecological 
values and a forested dam catchment in the future. 

MINING ACTIVITIES IN MANNING CATCHMENT 

Existing and proposed mining activities in Manning River catchment are mostly located in the 
upper reaches of the catchment near Gloucester within Avon River catchment. Council is 
involved in government reviews of mining operations and potential impacts to ensure the 
protection of drinking water catchments is seen as a priority. Council is also involved in 
development approval processes for individual mining developments as a government 
agency. Potential impacts of mining operations are considered during the risk assessment 
process. 

NABIAC INLAND DUNE AQUIFER CATCHMENT 

The Nabiac Aquifer is an inland dune aquifer located 6km south east of Nabiac and 
approximately 4km northwest of Tuncurry, as shown in the figure below. The total area 
extends over 44km2 and the majority of the area is Aboriginal land except where it is 
adjacent with Wallamba River and Coolongolook River. The aquifer is generally flat and low, 

https://objective.midcoastwater.com/id:A330733
https://objective.midcoastwater.com/id:A414113


 Drinking Water Quality Management System 

 

MCWS ID A461950  20 

recharged by direct rainfall infiltration and storm water runoff from Bundacree Creek in the 
west of the catchment. This area was mined for sand in the past. 

 

Figure 12: Location of Nabiac Inland Dune Aquifer 

Groundwater monitoring including ground water levels, salinity levels and cease to pump 
conditions will be monitored as described in the Environmental Management Plan for Nabiac 
Inland Dune Aquifer Bore Field Operation (MCWS ID A442960). This plan identifies and 
addresses the following: 

 Issues requiring the definition of management strategies; 

https://objective.midcoastwater.com/id:B436484


 Drinking Water Quality Management System 

 

MCWS ID A461950  21 

 Measures required to alleviate or eliminate any potential environmental impacts; 

 Environmental commitments within the Environmental Impact Assessment; 

 Framework for managing  all potential environmental impacts and; 

 Remedial actions to be undertaken if undesirable impacts are likely to develop. 

 

Water access licences have been granted by NSW Department of Industry for each of the 14 

production bores with conditions including monitoring and pumping requirements. 

2.4.2 BOOTAWA WATER TREATMENT PLANT 

RAW WATER QUALITY - BOOTAWA 

To optimise and understand the treatment process it is important to understand the 
characteristics of water that is to be treated. General raw water characteristics of Manning 
supply (at Bootawa) are summarised below. These vary depending on whether the water is 
sourced directly from Manning River under various flow rates, or if it has detention time in 
Bootawa Dam, so the list below is general. 

 Neutral pH; 
 Low alkalinity; 
 Variable turbidity (when sourced directly from the river); 
 Variable suspended solids (can be high when sourced from dam if algae is present); 
 Low dissolved organic carbon and;  
 Low metal concentrations. 

PROCESS DESCRIPTION - BOOTAWA 

Bootawa WTP is a membrane filtration plant which currently has the capacity to treat 60 
ML/day with the provision to be upgraded to a capacity of 75 ML/day in the future. A control 
philosophy document for Bootawa WTP is stored onsite, refer to MA4 1001- IY005 Control 
Philosophy Rev D 150411 (MCWS ID A329865). It includes a detailed description of all 
stages of treatment, diagrams, process control and maintenance information. 

RAW WATER INTAKE  
Bootawa WTP has three modes of raw water operation: 

 Mode 1 (Manning River water turbidity <5 NTU). Water from Manning River is 
pumped by raw water pumps into Bootawa Dam. Water is then gravity fed to the 
treatment plant; 

 Mode 2 (Manning River water turbidity >5 NTU and <50 NTU). Raw water pumps 
transfer river water to a raw water balance tank, where it gravitates back to the inlet 
of the WTP and; 

https://objective.midcoastwater.com/id:A329865


 Drinking Water Quality Management System 

 

MCWS ID A461950  22 

 Mode 3 (Manning River water turbidity >50 NTU. Also dependent on phosphorus 
levels). Water is pumped from Bootawa Dam directly to the WTP with no water being 
pumped into the dam. 

STABILISATION 
Prior to screening, raw water is conditioned using lime and carbon dioxide for pH and 
alkalinity adjustment ensuring stable treated water that is not potentially corrosive to the 
distribution system. Lime slurry is dosed just after the plant inlet to maximise contact time 
ensuring complete reaction prior to carbon dioxide dosing. Carbon dioxide (dissolved into a 
side stream of raw water) is injected after lime, prior to coagulation. 

SCREENING 
Pre-dosed water is screened before entering the flash mixing tank to remove large particles 
which could damage the filtration membranes. A rotating drum screen with 2mm screen 
apertures captures solids into a small waste bin. 

COAGULATION (FLASH MIXING) 
Screened water is dosed with coagulant aluminium chlorohydrate (ACH) which is vigorously 
mixed by a vertical mixer in the flash mixing tank. ACH assists in removal of colloidal and 
suspended particulates from raw water by destabilising particles allowing them to aggregate 
for removal in the membrane filtration stage. 

FLOCCULATION 
Dosed water then flows into the inlet channel which provides gentle mixing and required 
contact time for coagulated suspended particles to agglomerate and form flocs. These flocs 
are then easily removed in the membrane filtration phase. 

MEMBRANE FILTRATION 
Flocculated water flows along the membrane inlet channel where it enters under gravity four 
(provision for five in the future) micro filtration cells. Each cell operates identically and in 
parallel. Feedwater enters the bottom of each cell and passes over and around the micro-
porous hollow fibre membranes. Clean water is drawn through the membrane wall by suction 
pressure into the centre of each membrane fibre. Filtered water (filtrate) flows from the top of 
each module rack to the filtrate manifold into a common treated water outlet and passes to 
storage. The membranes provide a physical barrier for organisms such as cyanobacteria 
(blue green algae) and protozoa (e.g. Cryptosporidium parvum, Giardia intestinalis). 

Cleaning and maintenance of membranes is carried out routinely in various ways. Frequency 
of different cleaning methods depends on raw water quality and type of fouling. Backwash 
removes retained solids from membrane surfaces with the use of pumps and air scour 
blowers. Clean in place (CIP) is required to maintain long term membrane performance and 
uses cleaning chemicals including hypochlorite and acid cleaners and soaking the 
membranes. Chemically enhanced backwash (CEBW) is similar to CIP but with reduced 
step times and no extended soaking. Compressed air is used for integrity testing and valve 
operation. Membrane integrity is also monitored via automatic pressure decay test and leak 
test and is trended on Supervisory Control and Data Acquisition (SCADA) system. Waste 



 Drinking Water Quality Management System 

 

MCWS ID A461950  23 

water generated during cleaning processes is drained into a neutralisation tank before being 
discharged to the wastewater balance tank. Wastewater then passes to clarifiers for further 
treatment. Sludge is removed, and clear water returns to the head of the plant. For more 
detailed information on membrane maintenance and wastewater treatment including 
chemicals used in cleaning processes, refer to the control philosophy. 

Filtrate from membrane filters flows into the clear water tank which has two compartments. 
The main compartment is utilised for provision of backwash water for membrane filters, 
biologically activated carbon (BAC) filters, CIP make up water and ozone generation cooling 
water. Water from the second compartment of the clear water tank gravitates to the ozone 
contact tank. Ozone and BAC processes can be bypassed if not required. 

OZONATION 
Filtered water is treated with ozone which breaks down taste and odour-causing compounds 
(e.g. Methly-Isoborneol (MIB) and geosmin, associated with algae). It is also effective 
against bacteria (e.g. Escherichia. coli (E. coli)) and viruses. Ozone gas is generated on site 
and dosed via diffusers configured in a baffle arrangement in the two stage ozone contact 
tank. This provides sufficient contact time to treat taste and odour compounds. Gas flow is 
adjusted with valves to meet water quality requirements. Water then gravitates over a weir at 
the outlet of the contact tank to ensure no residual ozone remains in solution at the end of 
the process stage. 

BIOLOGICALLY ACTIVATED CARBON FILTERS 
The ozonised water then flows via gravity to BAC filters. In conjunction with ozonation, BAC 
filters remove total organic carbon (TOC) and other organics which can contribute to taste 
and odour problems. BAC filtration process uses naturally occurring micro-organisms to 
remove organics via bio-assimilation. Organic matter is readily assimilated due to ozone 
having broken the chemicals into readily consumable forms. 

Filtered water flows out the bottom of the tank. Media is cleared periodically to remove 
organics and excess bio growth with backwashing and air scouring. Backwash water is 
discharged into the waste water balance tank. 

CHLORINE CONTACT TANK 
BAC filtered water flows under gravity to the chlorine contact tank (CCT). Water is dosed at 
the inlet with chlorine gas for disinfection of pathogens (disease causing organisms, e.g. E. 
coli bacteria) and fluoride (sodium silicofluoride) is added for dental hygiene. The tank 
consists of two long chicanes which promote plug flow ensuring a minimum of 30 min 
contact time. Chlorine is dosed at a level high enough to maintain residual throughout the 
distribution system. Water passes over the outlet weir and through an underground pipe to 
the 8.5 ML treated water reservoir. 

Treated water is then pumped via treated water pumping station (PS2B) to the distribution 
system. 



 Drinking Water Quality Management System 

 

MCWS ID A461950  24 

The WTP is automatically controlled using Programmable Logic Controllers (PLC) and 
SCADA systems. These systems allow operators to control the plant remotely as well as 
record data for all treatment processes. 

 
 

Figure 13: Bootawa WTP and laboratory           Figure 14: Old treatment building in foreground 

FLOW DIAGRAM – BOOTAWA  

A flow diagram was produced for the purpose of risk assessment and verified by participants 
of risk assessment workshops. It was included in the briefing paper produced for the risk 
assessment workshop held in May 2016, refer to Briefing paper 2016 Risk Review 
Workshops (MCWS ID A579800). Flow diagram for Bootawa WTP is provided in the figure 
below.  

https://objective.midcoastwater.com/id:A579800


 Drinking Water Quality Management System 

 

MCWS ID A461950  25 

 

Figure 15: Bootawa WTP flow diagram 





 Drinking Water Quality Management System 

 

MCWS ID A461950  27 

2.4.3 NABIAC WATER TREATMENT PLANT 

Nabiac WTP will initially have the capacity to produce 12 ML/day; however will be operating 
at a maximum of 10 ML/day (stage 1). There is the potential in the future to increase this 
capacity to 24 ML/day if required (stage 2). 

RAW WATER QUALITY -NABIAC 

General raw water characteristics of Nabiac Inland Dune Aquifer are summarised below: 

 Low pH; 

 High soluble iron content; 

 Low calcium hardness and alkalinity; 

 Presence of hydrogen sulphide and carbon dioxide and; 

 Low E.coli /faecal coliforms. 

PROCESS DESCRIPTION - NABIAC 
 
RAW WATER EXTRACTION 
Water is extracted from 14 groundwater bores in Nabiac Inland Dune Aquifer. The bores tap 
the aquifer between 10 and 25 m below the surface and can yield up to 23 L/S. Pump 
stations transfer water to the header main then to the WTP. All the pumps can supply a 
modelled maximum of 164 L/S with the target WTP flow of 138 L/S. The overall WTP 
production or daily raw water supply of 6, 8 or 10ML is based on historical rainfall, 
groundwater levels and potential saline intrusion. The bore field pumps will operate based on 
a demand signal from the WTP to maintain a level in the raw water pre-treatment tank. 

The bore pump stations are grouped into four zones (1, 2, 3 and 4) and are depicted in 
figure below. Each zone and pumping station has specific monitoring bores assigned to 
monitor levels as well as a duty cycle to enable adequate recharging of the aquifer. A 
detailed operational philosophy of the bore pumps and WTP start up is within the Nabiac 
WTP Functional Description Specification (FDS), (MCWS ID B508502). 

  

https://objective.midcoastwater.com/id:B508502


 Drinking Water Quality Management System 

 

MCWS ID A461950  28 

 

Figure 16: Nabiac aquifer pumping zones 



 Drinking Water Quality Management System 

 

MCWS ID A461950  29 

PRE-DOSE CHEMICALS 
Prior to water entering aeration towers, pre-treatment chemicals are dosed. Lime slurry is 
dosed to the raw water via two dosing pumps to increase the naturally low pH and low 
calcium hardness of groundwater. This increases effectiveness of coagulation. 

The WTP has been designed to cater for future dosing of carbon dioxide (CO2) which may 
be considered if free CO2 available in the raw water is lower than anticipated and may 
impact the raw water pH and removal of hydrogen sulphide. CO2 dosing system has not 
been installed. 

AERATION TOWER 
Pre-dosed water flows through a single aeration tower. Water is sprayed continuously on the 
top surface of packing media in the tower through a series of trays and weirs arranged to 
provide even flow over the area of packing media. A fan is installed adjacent to the tower to 
deliver a forced air flow into the bottom of the tower and upwards through the packing 
material to form a counter-current to water flow. Water reaches dissolved oxygen saturation, 
assisting oxidation of dissolved aluminium and iron. The aeration process also removes 
excess CO2 and hydrogen sulphide. Gases are stripped from the liquid flow and released to 
the atmosphere. 

The water from the packed aeration tower will be collected in a sump and transferred into the 
pre-treatment tank. Coagulant (ACH) will be added in line between the aeration tower sump 
and the pre-treatment tank with rapid mixing through an in line static mixer. As a 
precautionary measure chlorine gas dosing is also available to be dosed prior to the pre-
treatment tank for improved oxidation of soluble metals; however this is not considered best 
practice as it may increase the likelihood of undesirable chlorine by-products 
(trihalomethanes) in the treated water. 

The WTP design has allowed for future dosing of potassium permanganate between the 
aeration tower and pre-treatment tank for improved oxidation if required. Potassium 
permanganate dosing system has not been installed. 

The aeration tower has been designed to enable chemical cleaning of the packed media. 
Citric acid dosed treated water will be batched and distributed over the media to remove any 
iron or lime deposits to ensure efficient oxidation process and protect media. The resultant 
water from cleaning and washing will be distributed to the waste system with pH correction if 
required. The WTP will be offline during the cleaning process. 

PRE-TREATMENT TANK 
Pre-treated water is stored in a single 400kL tank (stage 1) before being pumped to the 
membrane filtration system. The tank will provide contact time for coagulant (ACH) allowing 
optimal coagulation as well as retention time for oxidation. It also provides a location to 
buffer the return of secondary membrane filtrate. 



 Drinking Water Quality Management System 

 

MCWS ID A461950  30 

Chlorine gas dosing is available to assist with oxidation of soluble metals, in particular iron, if 
considered necessary. Water in the tanks is mixed to maintain oxidised constituents in 
suspension and prevent sedimentation. The mixer is low energy to promote flocculation. 

The pre-treatment tank has been sized for stage 1 of the WTP operation (12ML/day). An 
additional tank will be required for construction for ultimate plant capacity of 24ML/day (stage 
2). 

PRIMARY FILTRATION 
From the pre-treatment tank, water passes through two primary filters (disk filtration system; 
Arkal pod filters), prior to entering the membrane microfiltration system. These filters remove 
larger particles such as sand which could damage membranes. Pore size is 200 micron. 
Individual pods can be taken off line for backwash cleaning or maintenance. 

MEMBRANE FILTRATION 
The microfiltration system includes two filter racks with 48 modules in each rack. Each eight 
inch module has a pore size of 0.1 micron hollow fibres. As feed water travels through the 
filter, contaminants are separated from the water and accumulate on the outer wall of the 
fibre. Feedwater enters the bottom of each cell and passes over and around the micro-
porous hollow fibre membranes. Clean water is drawn through the membrane wall by 
pressure from feed pumps into the centre of each membrane fibre. Filtered water (filtrate) 
flows from the top of each module rack to the filtrate manifold into a common treated water 
outlet and passes to the next stage of treatment. Membranes provide a physical barrier for 
organisms such as protozoa (e.g. Cryptosporidium parvum, Giardia intestinalis). 

Cleaning and maintenance of membranes is carried out routinely in various ways. Frequency 
of different cleaning methods depends on raw water quality and type of fouling. Backwashing 
by reverse filtration (RF) removes retained solids from membrane surfaces with the use of 
pumps and air scour blowers. Backwash times are set for regular intervals and 
transmembrane pressure (TMP) is monitored. Clean in place (CIP) is required to maintain 
long term membrane performance and uses cleaning chemicals including sodium 
hypochlorite, sodium hydroxide and citric acid cleaners and soaking the membranes. 
Enhanced Flux Maintenance (EFM), alternatively known as Chemically Enhanced Backwash 
(CEBW), is similar to CIP but with reduced step times and no extended soaking. 
Compressed air is used for daily integrity testing and valve operation. Membrane integrity is 
also monitored via automatic pressure decay test and leak test and is trended on SCADA 
system. 

The microfiltration system can be bypassed. This would only occur under emergency 
situations and would require extra barriers and monitoring to ensure water quality is suitable. 

POST DOSE CHEMICALS 
Filtrate (treated water) from the microfiltration system is dosed with gas chlorination for 
disinfection. Chlorine will be injected into the filtered water after membrane filtration prior to 
the treated water reservoir. The filtered water may have a chlorine residual from pre-
treatment chlorination. Chlorine dosing will be designed to add up to 5mg/L, and will be 



 Drinking Water Quality Management System 

 

MCWS ID A461950  31 

controlled using a flow meter on the filtered water line and feedback control using an on line 
chlorine analyser. 

Fluoride (sodium fluoride) is added to treated water for dental hygiene. Fluoride dosing will 
be controlled using a flow meter on the filtered water line and feedback control using an on 
line fluoride analyser. Output to target a finished water fluoride level of 1 mg/L. 

TREATED WATER RESERVOIR 
Treated water is stored in one tank called the treated water reservoir (TWR) at the WTP with 
a useable capacity of 7 ML. The overall size of the reservoir is 9.5ML with additional storage 
used for firefighting and site water services. This provides chlorine contact time and acts as 
balance tank prior to transfer pumps which pump water to Darawank Pump Station and into 
the Manning reticulation system. 

The transfer of treated water to Darawank Balance Tank is to match the transfer of water 
from Darawank Pump Station to Manning reticulation system and will be between 152 L/S 
and 505 L/S. The plant is also designed for efficiencies where some transfer can be initially 
undertaken by gravity at low flows.  

For stage 2 of the Nabiac WTP an additional treated water reservoir will be required to be 
constructed. 

WASTEWATER MANAGEMENT 

There are three primary waste streams on site (a fourth stream could potentially be 
generated from CIP of aeration tower):  

 Secondary membrane filter backwash  
 Raw water strainers (Arkal filters) backwash 
 Neutralised waste (primary membrane cleaning/backwashing and aeration tower 

cleaning waste). 

The first waste stream is generated when the membranes are backwashed with final treated 
water. The waste stream and water recovered from backwashing is collected and filtered 
through a secondary membrane filtration system (known as AP3). The AP3 system is the 
same as larger scale membrane filters used in the water treatment process and increases 
overall recovery rate from the water treatment process. The AP3 system consists of five 
modules with hollow fibre pore size of 0.1 micron, with additional space for a further five 
modules for stage 2. The AP3 system requires the same cleaning process as the primary 
membrane with backwashing, CIP and EFM.  

Backwashing or reverse filtration removes retained solids from membrane surfaces with the 
use of pumps and air scour blowers. CIP is required to maintain long term membrane 
performance and uses cleaning chemicals including sodium hypochlorite, sodium hydroxide 
and citric acid cleaners as well as soaking the membranes. EFM is also used. Compressed 
air is used for daily integrity testing and valve operation. Membrane integrity is also 



 Drinking Water Quality Management System 

 

MCWS ID A461950  32 

monitored via automatic pressure decay tests and leak tests and is trended on SCADA 
system. 

The AP3 filtrate is pumped back to the pre-treatment tank which reduces overall wastewater 
of the plant. The waste stream produced by the AP3 is sent to the waste tanks, trade waste 
pit and wastewater pump station to be pumped to the sewer system at Nabiac. The waste 
tanks act as a detention system for the wastewater pump station to pump low flows into 
Nabiac sewer system. 

The second waste stream is produced from backwash water of the raw water strainers (Arkal 
filters) which is drained directly to the trade waste pit and wastewater pump station with no 
chemical cleaning or neutralisation required. 

The third waste stream is generated by cleaning processes which use chemicals (CIP and 
EFM) from cleaning the membrane and AP3 systems as well as the aeration tower cleaning 
process. All the water is collected in the neutralisation tank. Further chemical treatment to 
correct pH takes place in this tank (using either sodium hydroxide or sodium metabisulphite) 
before waste is discharged to the waste tanks, trade waste pit and wastewater pump station 
to be pumped to the sewer system at Nabiac. 

Waste is monitored from the trade waste pit to comply with trade waste licence conditions. 

The typical daily waste is expected to be around 100 kL, however this can be variable due to 
the types of cleaning process. The wastewater pump station can also operate in emergency 
mode if the AP3 is offline with no wastewater recovery available. 

FLOW DIAGRAM – NABIAC 

A flow diagram was produced for the purpose of risk assessment and verified by participants 
of a risk assessment workshop including operators, engineers and scientists. It includes 
details of the treatment process from catchment to tap, chemical dosing points and 
bypasses. Flow diagram for Nabiac WTP is provided in the figure below. 



 Drinking Water Quality Management System 

 

MCWS ID A461950  33 

 

Figure 17: Nabiac WTP flow diagram 



 Drinking Water Quality Management System 

 

MCWS ID A461950  34 

2.4.4 MANNING WATER SUPPLY DISTRIBUTION SYSTEM 

NORTHERN DISTRIBUTION SYSTEM 

Water is distributed to the northern region of Manning Water Supply Scheme from Bootawa 
WTP via Pump Station 2B to Wingham Reservoirs and Lantana Reservoir, then to towns 
and villages. 

Wingham Reservoirs feed Bungay Road and (3) Kolodong Reservoirs. Two lower Kolodong 
Reservoirs are part of the northern Manning supply scheme. Water is pumped from lower 
Kolodong Reservoir to Irkanda Reservoir. From Irkanda Reservoir the system branches out 
to Cundletown, Harrington and Coopernook. Coopernook Reservoir feeds Lansdowne 
Reservoir and Harrington Reservoir feeds Crowdy Head Reservoir directly. North 
Coopernook Reservoir provides for increased demand created by development in 
Harrington.  

Water from Nabiac water supply system can supplement the northern distribution system by 
supplying treated water to Koorainghat Reservoir from Darawank Pump Station. Water is 
then fed from Koorainghat to Lantana/Kolodong via manual operation of valves. This is not 
the normal operating mode and would be considered as emergency mode if Bootawa WTP 
was offline. 

SOUTHERN DISTRIBUTION SYSTEM 

The southern region of Manning water supply distributes water from Bootawa WTP via Pump 
Station 2B or from Nabiac WTP via Darawank Pump Station. 

Water is pumped from Bootawa WTP to Lantana Reservoir which feeds through 600 mm 
steel pipes to the southern regions of the water supply scheme. Water is gravitated via 
Lantana Reservoir to Taree, Old Bar, Mitchell’s Island and Kolodong Reservoirs. Water is 
gravitated through a 600 mm steel pipe from Lantana Reservoir and branches to a 300 mm 
pipe to Old Bar and a 525 mm steel pipe to Taree. 

Koorainghat Reservoir can feed North Tuncurry Reservoir when Nabiac water supply system 
is offline or cannot meet demand. 

Lantana Pump Station will feed Forster Reservoir through a 600mm steel pipe from Lantana 
Reservoir when Nabiac WTP is offline or cannot meet demand. Forster Reservoir feeds 
Nabiac Reservoir. Nabiac Pump Station feeds Krambach Reservoir. It has the highest 
elevation of the scheme at 118 m. Forster Reservoir also feeds Pacific Palms and Smiths 
Lake Reservoirs through a 600 mm steel and 300 mm ductile iron (DICL) pipe. 

Upon the commissioning of Nabiac water supply system (2018) treated water from Nabiac 
will be the primary source for most of the southern distribution system. If demand exceeds 
the available supply from Nabiac then additional water will be supplied via Bootawa WTP. It 



 Drinking Water Quality Management System 

 

MCWS ID A461950  35 

is expected this will generally be the case except over peak demand periods. Water from 
Nabiac WTP will be transferred to Darawank Pump Station which can then distribute treated 
water to Forster, Tallwoods and North Tuncurry Reservoirs. Darawank Pump Station can 
also supply to Koorainghat Reservoir to then supply the remainder of the southern 
distribution system as well as the northern distribution system in the event of emergency 
where Bootawa WTP and Manning River water supply is not available. 

Details of the Manning distribution system are provided in Figure 8: Manning water supply 
and distribution system. 

PUMPING SYSTEMS 

The main pumping station of Manning water supply is Pump Station 2B. There are several 
other pumping stations operating within the water supply scheme. Nabiac water supply is via 
Darawank Pump Station to supplement the Manning water supply. 

PUMP STATION 2B 
Pump Station 2B was constructed with the Bootawa WTP in 2010. It delivers water from 
Bootawa WTP to Wingham, Koorainghat and Lantana reservoirs. The pipeline to Wingham 
is 450 mm and the pump is capable of pumping 289 L/S. Koorainghat pipeline is 375 mm 
and the pump is capable of pumping 184 L/S. Lantana pipeline is 600 mm and the pump is 
capable of pumping 620 L/S. 

BOOSTER PUMP STATIONS 
The table below describes booster pump stations for Manning Water Supply Scheme. 

Table 2: Booster pump stations in Manning water supply system 

Name No. of Pumps Capacity (L/s) Head (m) Pumping to main receiving reservoir 

Kolodong 2 208 46 Irkanda Reservoir 

Lantana 2 500 114 Forster Reservoir 

Nabiac 2 8 100 Krambach Reservoir 

Smiths Lake 2 22.5 22 Smiths Lake Reservoir 

Tiona 2 45 87 Pacific Palms Reservoir 



 Drinking Water Quality Management System 

 

MCWS ID A461950  36 

Name No. of Pumps Capacity (L/s) Head (m) Pumping to main receiving reservoir 

Darawank  

(stage 1*) 

4 

 

379 

 

102 

 

Forster Reservoir 

 

*Note: Stage 2 of the Nabiac WTP and supply system would enable the capacity to increase 
to 505L/S via utilising all four pumps. 

RESERVOIRS  

Reservoirs of Manning Water Supply Scheme and their capacities are shown in the table 
below. 

Table 3: Reservoirs in Manning water supply system 

Reservoir Capacity (ML) Type 

Coopernook 0.45 Reinforced concrete 

North Coopernook 5.00 Reinforced concrete 

Crowdy Head 0.45 Reinforced concrete 

Harrington  2.27 Steel 

Irkanda 7.00 Pre-stressed concrete 

Kolodong 1 1.59 Reinforced concrete 

Kolodong 2 4.54 Reinforced concrete 

Kolodong 3 9.09 Reinforced concrete 



 Drinking Water Quality Management System 

 

MCWS ID A461950  37 

Reservoir Capacity (ML) Type 

Lansdowne 0.59 Steel 

Wingham 1 1.36 Reinforced Concrete 

Wingham 2 1.36 Reinforced Concrete 

Wingham 3 4.54 Reinforced Concrete 

Wingham 4 5.00 Reinforced Concrete 

Wingham-Bungay 0.50  Steel 

North Tuncurry 5.60 Reinforced Concrete 

Forster 1 6.81 Steel 

Forster 2  37.50 Steel   

Koorainghat   2.27 Reinforced Concrete 

Krambach  0.45 Reinforced Concrete 

Lantana 15.00 Steel 

Mitchells Island  2.50 Reinforced Concrete 

Nabiac  0.45 Reinforced Concrete 



 Drinking Water Quality Management System 

 

MCWS ID A461950  38 

Reservoir Capacity (ML) Type 

Old Bar  7.00 Steel 

Pacific Palms  3.50 Reinforced Concrete  

Redhead   6.60 Reinforced Concrete 

Smiths Lake  3.50 Reinforced Concrete 

Tallwoods  6.20 Reinforced Concrete 

Darawank Balance Tank 2.00 Reinforced Concrete 

 



 Drinking Water Quality Management System 

 

MCWS ID A461950  39 

2.5 ASSESSMENT OF BULAHDELAH WATER SUPPLY SYSTEM 

2.5.1 GENERAL DESCRIPTION AND HISTORY 

Bulahdelah Water Supply Scheme supplies drinking water to residents of Bulahdelah. The 
township of Bulahdelah is located at the entrance to Myall Lakes, approximately 98 km north 
of Newcastle and 74 km south of Taree. Bulahdelah Water Supply Scheme includes: 

 Crawford River raw water intake; 
 Raw water pump station;  
 Water treatment plant; 
 Three reservoirs and;  
 Distribution pipe network.  

This scheme serves a population of approximately 1 200. Bulahdelah Water Supply Scheme 
originated in the 1960s. The WTP was built in 1988 and upgraded in 1995 and 2006. The 
current WTP has a capacity to treat 2 ML/day with a reservoir storage capacity of 4.12 ML 
which is considered adequate to meet future growth. 

Bulahdelah WTP was upgraded in 2006 to optimise the treatment process. The process was 
automated and chemical dosing systems renewed. The intake from the weir pool was raised 
to 0.5 – 1.0 m below the surface of the water to ensure the best possible raw water quality 
could be utilised (in relation to dissolved oxygen and metals). Previously, stratification of the 
weir pool had resulted in raw water of a poorer quality being pumped from lower depths. Due 
to major road works and diversion of Pacific Highway around the township of Bulahdelah in 
close proximity to the WTP, the treatment building was enclosed. This reduced 
contamination by brake dust and other traffic hazards. Enclosing the treatment building has 
resulted in a more stabilised temperature in the clarifier which has improved the settling 
process. Coagulant was changed from alum (aluminium sulphate) to ACH and polymer was 
added. Alkalinity consumption is much less when using ACH compared to alum, and 
resulting pH correction using soda ash is reduced, therefore optimising the treatment 
process and reducing chemical usage. Fluoride dosing system was also upgraded. 

The process was automated and operators can run the plant through SCADA, including 
remote operation. Information such as flows, water quality, levels of water in clarifier and 
clear water tank and chemical dosing are available through SCADA. Alarm systems also 
optimise process control. 

The raw water pump station at Crawford River weir was upgraded to wet well design in 2014 
(previously dry well design). 



 Drinking Water Quality Management System 

 

MCWS ID A461950  40 

   

Figure 18: Bulahdelah Reservoirs 1 & 2    Figure 19: Bulahdelah WTP clarifier 

CRAWFORD RIVER CATCHMENT MANAGEMENT 

 

Figure 20: Great Lakes catchment map 

Crawford River catchment covers an area of approximately 122 km2. The main water course 
of the catchment is Crawford River which is fed by several mostly ephemeral water courses 
(Tyack, 2008). The majority of the upper catchment is forested land managed by National 
Parks & Wildlife Service and State Forests. Agriculture dominates land use in the lower 
catchment. Crawford catchment forms part of the tradition land of the Worimi people (ABC, 
2014). 

Bulahdelah Water Supply sources water from Crawford River for treatment and supply to the 
town. Crawford catchment has been identified as a priority area for further research and on-
ground work to improve water quality in the catchment. Extensive water quality monitoring 
has identified poor raw water quality when compared to other catchment areas in which 
Council operates, specifically low pH, high turbidity, high colour and elevated levels of 
nutrients, metals, sediments and faecal coliforms. A holistic approach has been taken aiming 



 Drinking Water Quality Management System 

 

MCWS ID A461950  41 

to improve water quality at the catchment level as part of the ‘catchment to tap’ management 
approach of operating water supply systems. Refer to GLC Crawford River Catchment 
Management Plan V2 (MCWS ID A318857) for further information. 

To improve overall health of Crawford catchment, a set of management actions have been 
recommended. They target both protection and remediation. Some general 
recommendations include; establishment of riparian reserves, consider establishment of 
funds to purchase river frontage properties and a focus on the headwaters of Wild Cattle 
Creek (Tyack, 2008). 

  
 

Figure 21: Weir pool near offtake  Figure 22: Crawford catchment signage 

RAW WATER QUALITY 

Water extracted from Crawford River weir is highly variable depending on rainfall in the 
catchment. The following is a general summary of raw water quality characteristics: 

 High concentrations of metals (especially aluminium and iron); 
 Elevated nutrients and sediments after rainfall; 
 High turbidity and colour after rainfall; 
 High total dissolved solids (TDS); 
 High dissolved organic carbon (DOC); 
 Low pH and; 
 High faecal coliforms. 

PROCESS DESCRIPTION 

RAW WATER EXTRACTION 
Raw water is pumped from a rock filled weir pool in Crawford River near Pacific Highway 
Bridge at Bulahdelah. Total storage of Crawford River weir is approximately 225 ML, 
representing a capacity of 562 days’ supply. Raw water is pumped from the weir pool 
through a 300 mm diameter pipeline to the WTP. 

https://objective.midcoastwater.com/id:A318857


 Drinking Water Quality Management System 

 

MCWS ID A461950  42 

CLARIFIER 
Chemicals are dosed into the raw water line prior to water entering the clarifier. Soda ash 
(sodium carbonate) can be added to correct pH and assist water stabilisation and effective 
flocculation. Coagulant (ACH) is added to assist particles to coagulate and settle. ACH dose 
rate is based on raw water quality and determined through jar testing. Polymer is used to 
assist flocculation. Chlorine (sodium hypochlorite) is dosed at this point to assist oxidation of 
metals which can be removed in filters further down the process. By dosing chlorine and 
soda ash prior to the clarifier sufficient time exists to allow oxidation reactions to take place 
(at appropriate pH levels). Powdered activated carbon (PAC) will be dosed in the future 
when the dosing system is recommissioned. 

SAND FILTERS  
Clear water is drawn from the top of the clarifier which then flows through sand filters to 
remove smaller particles. There are two sand filters which run together. Zeolite media is 
used in filters to assist in removal of metals such as iron and manganese. Media is changed 
approximately every ten years. Sand filters are backwashed as needed, usually twice a 
week. Backwash water flows to sludge lagoons. 

CLEAR WATER TANK 
After filtration, water enters the clear water tank and is dosed with sodium hypochlorite to 
provide disinfection with adequate residual to ensure no recontamination through the 
distribution system. Chlorine pumps start as water is gravity fed from filters to the clear water 
tank. There is provision for post dosing of soda ash at this point to correct pH, however this 
is not required currently. 

As final water leaves the clear water tank to pump to service reservoirs, fluoride (sodium 
fluoride) is added for dental hygiene. Treated water leaves the WTP and travels to three 
service reservoirs, before being distributed to customers through the reticulation system. 

WASTEWATER MANAGEMENT 
Wastewater and sludge from the clarifier, filter back wash water and chemical drainage 
waste flows to two sludge lagoons to allow for settling before de-watering by drying in the 
sludge lagoons. One sludge lagoon is operational and the other used for sludge drying. 
During cleaning or wet weather, overflow of water from sludge lagoons is discharged to 
sewer. Under normal operating conditions, supernatant from sludge lagoons is returned to 
the head of the plant, where it mixes with raw water and re-enters the treatment system. 



 Drinking Water Quality Management System 

 

MCWS ID A461950  43 

      

Figure 23: Bulahdelah WTP         Figure 24: Bulahdelah WTP sludge lagoons 

RESERVOIRS AND DISTRIBUTION SYSTEM 

As water leaves Bulahdelah WTP it is pumped to three reservoirs and then out to the 
distribution system. The following diagram is a schematic of the distribution system of 
Bulahdelah Water Supply Scheme. 

  



 Drinking Water Quality Management System 

 

MCWS ID A461950  44 

 

 

 

 

Figure 25: Bulahdelah water supply distribution system 

 

 

CRAWFORD 
RIVER 

 BULAHDELAH 

 WTP 
 

RESERVOIR 1 RESERVOIR 2 
 

KEY 
 
 
 

Raw Water  
Source 

 
 
 
 
 

Water 
Treatment  
Plant 

 
 
 
 
 

Reservoir 

 
 
 
 
 

Pump Station 

 
 

 
 

  
  

    
  

  

 

        RESERVOIR 3 



 Drinking Water Quality Management System 

 

MCWS ID A461950  45 

There are three reservoirs in Bulahdelah Water Supply System with a combined capacity of 
4.12 ML. They are located adjacent to Pacific Highway at Bulahdelah. 

Table 4: Reservoirs in Bulahdelah water supply system 

Reservoir Capacity 
[...]
settling lagoons. Secondary ACH is dosed in settled water pump station. 

POST DOSE CHEMICALS 
Final chemicals are dosed as water leaves sand filters, before entering the clear water tank 
at a dose point. Chlorine (sodium hypochlorite) is added for final disinfection. Fluoride 
(sodium fluoride) is added for dental hygiene. Post dose soda ash can be added if pH 
adjustment is required. 
 
It is planned to replace sodium hypochlorite with chlorine gas at each of the three dose 
points in 2018. 
 
 
 

https://objective.midcoastwater.com/id:A515355


 Drinking Water Quality Management System 

 

MCWS ID A461950  51 

CLEAR WATER TANK 
Final treated water is stored in the clear water tank. Water leaves the tank on demand to 
reticulation and service reservoirs at Stroud and Stroud Road. The clear water tank then re-
fills in preparation for the next batch required. 

WASTE WATER MANAGEMENT 
Backwash water from filters goes to the flocculation tank then to settling lagoons where it 
mixes with pre-treated water and continues through the treatment process. Wastewater from 
settling lagoons can be sent to sewer if required. Sludge dried in the off line sludge lagoon is 
taken offsite on a yearly basis or as required. 
 

    
 

Figure 30: Stroud settling lagoons       Figure 31: Solar destratifier in off river storage 

RESERVOIRS AND DISTRIBUTION SYSTEM 

As water leaves Stroud WTP it is pumped to the villages of Stroud and Stroud Road. The 
following diagram is a schematic of the treatment and distribution system. 

 



 Drinking Water Quality Management System 

 

MCWS ID A461950  52 

 

 

 

Figure 32: Stroud water supply distribution system 

 

  

    

STROUD ROAD 
RESERVOIR 

RESERVOIR 1 RESERVOIR 2 

    
 COAGULATION 

& SETTLING   
  

FILTRATION & 
POST DOSE  

    

    OFF RIVER 
STORAGE       

 

KEY 
 
 
 

Raw Water  
Source 

 
 
 
 
 

Water 
Treatment  
Plant 

 
 
 
 
 

Reservoir 

 
 
 
 
 

Pump Station 

 
 

 
 

  
  

    
  



 Drinking Water Quality Management System 

 

MCWS ID A461950  53 

Three reservoirs operate in Stroud Water Supply Scheme. Stroud reservoirs service Stroud 
and Stroud Road reservoir supplies water to Stroud Road village. Reservoirs and pump 
stations are described in the following tables.  

Table 6: Reservoirs in Stroud water supply system 

Reservoir Capacity (ML) Diameter (m) TWL (m) BWL (m) 

Stroud 1 0.68 9.3 77.72 67.50 

Stroud 2 0.68 9.3 77.72 67.50 

Stroud Road 0.45 10.7 106.68 101.53 

Table 7: Pump stations in Stroud water supply system 

Pump Station No. of Pumps Motor Size Capacity Pumps to 

Stroud Raw WPS 2 - 25L/s @ 30m Stroud WTP 

Stroud Clear WPS 2 

- 28L/s @ 45m 

Stroud Reservoir 

36L/s @ 36.5m 

Stroud Road WPS 2 5.6kW 5.98L/s @ 24m Stroud Road Reservoir 

Stroud High 

Pressure Zone WPS 
2 5.5kW 7.7L/s@ 31.5m Reticulation 

 



 Drinking Water Quality Management System 

 

MCWS ID A461950  54 

FLOW DIAGRAM 

A flow diagram was produced for the purpose of risk assessment and verified by participants 
of risk assessment workshops. It was included in the briefing paper produced for the risk 
assessment workshop held in May 2016, refer to Briefing paper 2016 Risk Review 
Workshops (MCWS ID A579800). Flow diagram for Stroud water supply is provided in the 
figure below.  

https://objective.midcoastwater.com/id:A579800


 Drinking Water Quality Management System 

 

MCWS ID A461950  55 

 

Figure 33: Stroud WTP flow diagram 



 Drinking Water Quality Management System 

 

MCWS ID A461950  56 

2.7 ASSESSMENT OF TEA GARDENS WATER SUPPLY SYSTEM 

2.7.1 GENERAL DESCRIPTION AND HISTORY 

Tea Gardens Water Supply Scheme provides drinking water to residents of Tea Gardens 
and Hawks Nest. Tea Gardens is located 77 km north east of Newcastle. Hawks Nest is 2 
km east of Tea Gardens. The villages are separated by Myall River and bordered by 
Tasman Sea to the east and Port Stephens to the south. 

Tea Gardens Water Supply Scheme includes: 
 Ten groundwater bores; 
 Header main; 
 Water treatment plant;  
 High lift water pump stations; 
 Three reservoirs AND;  
 Distribution pipe network.  

The scheme serves a population of approximately 3 800 permanent residents. As it is a 
popular tourist destination, these numbers increase during holiday periods. Water is sourced 
from Viney Creek Aquifer, approximately 6 km north west of Tea Gardens. The scheme 
originated in 1962 and has been upgraded and expanded several times to cater for the 
region’s growing population. 

Prior to 2013, the water treatment process consisted of a basic aeration tower and balance 
tank, pH correction and disinfection. Water was pumped from individual bores through the 
header main to the top of an aeration tower. Aeration assisted in oxidation of metals and 
allowed release of hydrogen sulphide and carbon dioxide gases. Water then entered a 
balance tank for a settling period. Before leaving the plant, water was dosed with soda ash 
for pH correction and chlorine gas for disinfection then pumped to reservoirs and the 
distribution system. Chlorine in the form of calcium hypochlorite was dosed into the balance 
tank and reservoirs when required to ensure chlorine residual remained in the distribution 
system. 

This treatment was not effective in removing soluble metals (iron and aluminium) to levels 
within aesthetic guidelines of ADWG. Operational control was minimal (ceasing to pump 
from individual bores with the highest concentrations of soluble metals). 

A membrane filtration WTP was built and commissioned in 2013 which supplies the towns 
with high quality filtered water. The WTP has a capacity to treat 8 ML/day, with potential to 
increase to 12 ML/day in the future. However peak demand on the WTP is not projected to 
reach the design production capacity of 12 ML/day until 2038. Fluoride dosing equipment 
was installed and began operating in February 2015. 

 

 



 Drinking Water Quality Management System 

 

MCWS ID A461950  57 

VINEY CREEK AQUIFER CATCHMENT 

Viney Creek Aquifer extends over 32 km2 west of Myall River, with the southern boundary 
located 2.5 km north of Tea Gardens, refer to Figure 20: Great Lakes catchment map. It is 
bounded by hills to the south west, west and north of the catchment, with Myall River 
bounding the catchment in the east and south east. Pacific Highway runs through the 
western portion and Viney Creek Rd skirts the southern edge. Other roads for access for 
agriculture and pine plantations also exist within the catchment. 

Viney Creek Aquifer catchment forms part of the tradition land of the Worimi people (ABC, 
2014). Major land uses are; pine plantations, agriculture, National Parks, residential and 
tourism. The area was mined for sand in the past. 

Groundwater sources are an important resource in regional Australia. They feed many 
surface ecosystems and often provide base flow in rivers (NSW DLWC, 1998). Over 
extraction of groundwater has potential to impact on groundwater quality (salt water 
intrusion) and groundwater dependent ecosystems. There are currently no cease to pump 
conditions on groundwater extraction from Viney Creek Aquifer. Investigations have 
indicated there is sufficient quantity and recharge of water in the aquifer to provide a 
sustainable water supply for the projected population of Tea Gardens and Hawks Nest. 
Groundwater levels and recharge are monitored by MidCoast Water Services across three 
monitoring points in the catchment to ensure water is being harvested in a sustainable 
manner.  

      

Figure 34: Pump housing for Tea Gardens bore   Figure 35: Tea Gardens bore pump 

RAW WATER QUALITY 

Raw water characteristics of this groundwater supply are summarised below: 

 
 Low pH; 
 High soluble iron content; 
 High soluble aluminium content; 



 Drinking Water Quality Management System 

 

MCWS ID A461950  58 

 Low calcium hardness and alkalinity; 
 Presence of hydrogen sulphide and carbon dioxide and; 
 Low E. coli/faecal coliforms. 

PROCESS DESCRIPTION 

RAW WATER EXTRACTION 
Water is extracted from ten groundwater bores in Viney Creek Aquifer. The bores tap the 
aquifer between 17 and 20 m below the surface and can each yield up to 12 L/S. The bore 
pump stations are laid out in a grid pattern over the water table. Pump stations transfer water 
through the header main to the WTP. Each bore pump station responds to demand of the 
WTP. When called upon they pump water at a flow set point while ever there is a minimum 
level in each of the bore wells. 

PRE DOSE CHEMICALS 
Prior to water entering aeration towers, pre-treatment chemicals are dosed. Lime slurry is 
dosed via two dosing pumps to raw water to increase the naturally low pH and low calcium 
hardness of groundwater. This increases effectiveness of coagulation. 

AERATION TOWERS 
Pre-dosed water flows through two aeration towers, which can be operated in parallel or as 
duty / standby. Design of the aeration towers has been redesigned to suit water aeration for 
the specific removal of hydrogen sulphide, oxidation of iron and removal of carbon dioxide. 
Water is sprayed continuously on the top surface of packing media in the tower through a 
series of spray nozzles arranged to provide even flow over the area of packing media. A fan 
is installed in each tower to deliver a forced draft air flow into the bottom of the tower and 
upwards through the packing material to form a counter-current to water flow. Water reaches 
dissolved oxygen saturation, assisting oxidation of dissolved aluminium and iron. The 
aeration process also removes excess carbon dioxide and hydrogen sulphide. Gases are 
stripped from the liquid flow and released to the atmosphere. Coagulant ACH is dosed after 
the aeration towers. 

RAW WATER BALANCE TANKS 
Pre-treated water is stored in two aerated balance tanks before being pumped to the 
membrane filtration system. These tanks also provide increased contact time for ACH 
allowing optimal coagulation. Liquid chlorine (sodium hypochlorite) is dosed directly to 
balance tanks to assist with oxidation of soluble metals, in particular aluminium. Water in the 
tanks is mixed to maintain oxidised constituents in suspension and prevent sedimentation. 
The mixer is low energy to promote flocculation. 

PRIMARY FILTRATION 
From the raw water balance tanks, water passes through two primary filters (disk filtration 
system), prior to entering the membrane microfiltration system. These filters remove larger 
particles such as sand which could damage membranes. Pore size is 200 micron. 

 



 Drinking Water Quality Management System 

 

MCWS ID A461950  59 

MEMBRANE FILTRATION 
The microfiltration system includes two filter racks with 34 modules in each rack. Each six 
inch module has 6 350 hollow fibre filters. Pore size of the hollow fibres is 0.1 micron. As 
feed water travels through the filter, contaminants are separated from the water and 
accumulate on the outer wall of the fibre. Feedwater enters the bottom of each cell and 
passes over and around the micro-porous hollow fibre membranes. Clean water is drawn 
through the membrane wall by pressure from feed pumps into the centre of each membrane 
fibre. Filtered water (filtrate) flows from the top of each module rack to the filtrate manifold 
into a common treated water outlet and passes to the next stage of treatment. Membranes 
provide a physical barrier for organisms such as protozoa (e.g. Cryptosporidium parvum, 
Giardia intestinalis). 

Cleaning and maintenance of membranes is carried out routinely in various ways. Frequency 
of different cleaning methods depends on raw water quality and type of fouling. Backwashing 
removes retained solids from membrane surfaces with the use of pumps and air scour 
blowers. Backwash times are set for 30 min intervals unless transmembrane pressure (TMP) 
changes, in which case backwashes are more frequent. Clean in Place (CIP) is required to 
maintain long term membrane performance and uses cleaning chemicals including 
hypochlorite and citric acid cleaners and soaking the membranes. Chemically Enhanced 
Backwash (CEBW) also referred to as enhanced flux maintenance (EFM) is similar to CIP 
but with reduced step times and no extended soaking. Citric acid is also used in this cleaning 
process. Compressed air is used for daily integrity testing and valve operation. Membrane 
integrity is also monitored via automatic pressure decay test and leak test and is trended on 
SCADA system. 

The microfiltration system can be bypassed. This would only occur under emergency 
situations and would require extra barriers and monitoring to ensure water quality is suitable. 

POST DOSE CHEMICALS 
Filtrate from the microfiltration system is dosed with sodium hypochlorite for disinfection. 
Fluoride (sodium silicofluoride) is added for dental hygiene. 

CLEAR WATER STORAGE TANKS 
Treated water is stored in two clear water storage tanks at the WTP each with a capacity of 
1 ML. These provide chlorine contact time and act as balance tanks prior to high lift pumps 
which pump water to three reservoirs and into the reticulation system. 

WASTE WATER MANAGEMENT 
Membrane filters produce two streams; filtrate (clear water) and a waste stream. Membranes 
are backwashed with final treated water. The waste stream and water recovered from 
backwashing is collected and filtered through a small membrane filtration system (AP3). This 
process is the same as larger scale membrane filters used in the water treatment process 
and increases overall recovery rate from the water treatment process. Filtrate from the AP3 
is pumped back to raw water tank. The waste stream produced by the AP3 is sent to sewer. 



 Drinking Water Quality Management System 

 

MCWS ID A461950  60 

Water from cleaning processes which use chemicals (CIP and CEBW) is collected in the 
neutralisation tank. Further chemical treatment to correct pH takes place in this tank (using 
either sodium hydroxide or sodium bisulphite) before waste is discharged to sewer. 

   

Figure 36: Tea Gardens WTP buildings       Figure 37: Tea Gardens aeration towers 

 
 

Figure 38: Membrane filtration racks at Tea Gardens WTP 

RESERVOIRS AND DISTRIBUTION SYSTEM 

As water leaves Tea Gardens WTP it is pumped to three reservoirs and on to distribution 
systems at Tea Gardens and Hawks Nest. The following diagram is a schematic of the 
distribution system. 



 Drinking Water Quality Management System 

 

MCWS ID A461950  61 

 

Figure 39: Tea Gardens water supply distribution system 

 

  VINEY CREEK  
AQUIFER 

RESERVOIR 2 RESERVOIR 1 
 

KEY 
 
 
 

Raw Water  
Source 

 
 
 
 
 

Water 
Treatment  
Plant 

 
 
 
 
 

Reservoir 

 
 
 
 
 

  

 
 

 
 

  
  

    
  

    

  

TEA GARDENS 
WTP 

 

 
 
 
 

   
 

 
 
 
 
 

 
  

 
 
 
 
 
 

 

 
 
 
 
 

  

 
 

Reticulated 
Network 

  
  

    
  

    

RESERVOIR 3   

      
 

    
    

TEA GARDENS 
& 

HAWKS NEST 

    



 Drinking Water Quality Management System 

 

MCWS ID A461950  62 

Three reservoirs operate in Tea Gardens Water Supply Scheme, located on Viney Creek 
Rd. The reservoirs are described in the table below. 

Table 8: Reservoirs in Tea Gardens water supply system 

Reservoir Capacity ML BWL TWL Diameter Height 

Tea Gardens 1 1.4 68.65 75.89 15.69 7.24 

Tea Gardens 2 5.6 66.55 75.80 27.76 9.25 

Tea Gardens 3  8.1 64.40 75.80 30.10 11.40 

There are ten bore pump stations in Tea Gardens Water Supply Scheme. Each bore in the 
bore field has a small pump station, which pumps groundwater to the treatment plant and 
high lift pump stations before reticulation. 

The table below describes high lift pump stations. 

Table 9: Tea Gardens high lift pump stations 

Pump Stations No. of Pumps Motor Size(kW) Capacity (L/s) Head(m) 

Treated Water PS No 1 2 185 100 63 

Treated Water PS No 2 2 185 100 63 



 Drinking Water Quality Management System 

 

MCWS ID A461950  63 

 
 

Figure 40: Reservoirs in Tea Gardens water supply system 

FLOW DIAGRAM 

A flow diagram was produced for the purpose of risk assessment and verified by participants 
of risk assessment workshops. It was included in the briefing paper produced for the risk 
assessment workshop held in May 2016, refer to Briefing paper 2016 Risk Review 
Workshops (MCWS ID A579800). Flow diagram for Tea Gardens water supply is provided in 
the figure below. 

https://objective.midcoastwater.com/id:A579800


 Drinking Water Quality Management System 

 

MCWS ID A461950  64 

 

Figure 41: Tea Gardens WTP flow diagram 



 Drinking Water Quality Management System 

 

MCWS ID A461950  65 

2.8 ASSESSMENT OF GLOUCESTER WATER SUPPLY SYSTEM 

 2.8.1 GENERAL DESCRIPTION AND HISTORY 

Gloucester Water Supply System supplies drinking water to residents of Gloucester and 
Barrington. Gloucester is located 145 km north west of Newcastle. Barrington is a small 
village 5 km north west of Gloucester. Gloucester Water Supply Scheme was first operated 
by MidCoast Water Services in July 2011, previously operated by MidCoast Council (former 
Gloucester Shire Council). 

Gloucester Water Supply Scheme includes: 

 Barrington River raw water intake; 
 Raw water pump station; 
 Water treatment plant; 
 Three reservoirs;  
 Distribution pipe network and;  
 Seven booster pump stations. 

The scheme supplies water to a population of approximately 3 500 at Gloucester and 
Barrington. Gloucester Water Supply Scheme originated in 1935 and underwent an upgrade 
in 1981. The conventional water treatment plant has a current capacity of treating 4 ML/day. 
The scheme has a reservoir storage capacity of 4.35 ML. 

Gloucester WTP is being currently being upgraded including; online analysers and plant 
automation, chemical dosing systems (ACH, soda ash and chlorine complete) and electrical 
upgrades, control building improvements and ongoing pipe repairs in the reticulation system. 

 
 

Figure 42: Gloucester WTP buildings 

 



 Drinking Water Quality Management System 

 

MCWS ID A461950  66 

BARRINGTON RIVER CATCHMENT AREA 

Council relies on water drawn from Barrington River, upstream of Gloucester for the town 
water supply. There are three main rivers in Gloucester catchment; Gloucester, Barrington 
and Avon, and many smaller tributaries which all form part of the larger Manning River 
catchment area, refer to Figure 9: Manning River catchment map. Gloucester and Avon 
Rivers meet Barrington River downstream of the intake to the WTP. 

Barrington River catchment forms part of the tradition land of the Worimi and Biripi people 
(ABC, 2014). Major land uses in the catchment include beef and cattle agriculture and 
tourism. Barrington Tops and Gloucester Tops National Parks are popular tourist 
destinations within the region. There is potential for future mining explorations and activities 
in the catchment (with existing mining activities in Avon River catchment). Due to this 
potential, extra parameters were added to the drinking water quality monitoring program for 
raw water in Barrington River in January 2014 (strontium, cadmium, cyanide and silver). 

 

Figure 43: Barrington River near headwaters 

 
 

Figure 44: Barrington River near offtake    Figure 45: Barrington River near offtake 

 



 Drinking Water Quality Management System 

 

MCWS ID A461950  67 

MINING ACTIVITIES IN BARRINGTON RIVER CATCHMENT 

There is potential for future mining activities in Barrington River Catchment. Potential 
impacts of mining on drinking water quality in Gloucester have been considered during the 
risk assessment process. 

RAW WATER QUALITY 

Raw water characteristics of this surface water supply are summarised below: 

 Low alkalinity and hardness; 

 Variable concentrations of metals (iron and aluminium); 

 Elevated nutrients during high flow; 

 Elevated turbidity, colour and faecal coliforms concentrations during high flow and; 

 Neutral pH. 

PROCESS DESCRIPTION 

RAW WATER EXTRACTION 
Raw water is extracted from Barrington River upstream from its confluence with Gloucester 
River. A raw water pump station containing two pumps transfers water via a main to the 
WTP. 

MIXING CHAMBERS 
Three mixing chambers are at the head of the plant, where pre dose chemicals are added 
and flash mixing occurs. Aluminium chlorohydrate (ACH) to promote coagulation, and 
flocculation aid which helps to increase filter efficiency are dosed in the first chamber. Soda 
ash (sodium carbonate) to assist water stabilisation and pH correction, and polymer to assist 
flocculation are dosed in the second chamber. The three mixing chambers allow sufficient 
contact time for chemicals to achieve optimal coagulation and flocculation in the next stage. 

FLOCCULATION CHAMBERS 
Pre-dosed water flows over a weir into a series of three flocculation chambers. These 
chambers are fitted with mixers of varying speeds. Mixing speed decreases through the 
chambers so when water reaches the final chamber, large floc is formed. Detention time in 
the flocculation chambers is approximately 20 min. 

CLARIFIER 
From the flocculation chambers water flows over a baffle wall into the clarifier for settling. A 
traveling bridge moves along the length of the tank scraping sludge that has settled on the 
bottom towards four sumps, which then drain sludge to a pit and into sludge lagoons. The 
traveling bridge runs manually (approximately hourly) when the plant is running. The tank is 
drained and cleaned four times a year. 



 Drinking Water Quality Management System 

 

MCWS ID A461950  68 

SAND FILTERS 
From the clarifier, clear water flows over a weir, through a chamber to sand filters. There are 
two sand filters which run together to assist in removal of small particles. Filters are 
backwashed as needed, usually twice per week. A gauge in the operational lab shows filter 
performance and backwashes are scheduled accordingly. 

The filters have plenum floors containing 480 nozzles in each, to allow water to pass through 
and air and water to be used in the backwash process. Backwash water is sent to sludge 
lagoons. 

CLEAR WATER TANK 
From filters, water enters the clear water tank (under the treatment building) which has a 
capacity of 400 KL. Liquid chlorine (sodium hypochlorite) is dosed into the clear water tank 
for disinfection. Fluoride (sodium fluoride) for dental hygiene is dosed as water leaves the 
plant and is sent to the distribution system. 

WASTEWATER MANAGEMENT 
Wastewater from filter backwashing and sludge from the clarifier is pumped to a pit and into 
one of two sludge lagoons. One lagoon is operational at any time and the other is used for 
drying. A centrifuge is hired to dewater sludge when required. Supernatant water from 
sludge lagoons is sent back to the head of plant at a maximum rate of 10 % of raw water 
volume. Supernatant enters the treatment process in the first mixing chamber. 

    
 

Figure 46: Gloucester WTP mixing chambers     Figure 47: Gloucester WTP 

 



 Drinking Water Quality Management System 

 

MCWS ID A461950  69 

    
 

Figure 48: Traveling arm on clarifier        Figure 49: Gloucester WTP sludge lagoons 

RESERVOIRS AND DISTRIBUTION SYSTEM 

As final treated water leaves the WTP it is pumped through a main towards Gloucester. The 
water main then branches, with one arm transferring water to the township of Barrington. 
There are three reservoirs in Gloucester water supply system. The following diagram shows 
main features of the water supply system. 



 Drinking Water Quality Management System 

 

MCWS ID A461950  70 

 

 

Figure 50: Gloucester water supply distribution system 

  

 

    
  

BARRINGTON  
RIVER 

TYRELL  
STREET 

RAVENSHAW 
STREET 

BARRINGTON 

 

KEY 
 
 
 

Raw Water  
Source 

 
 
 
 
 

Water 
Treatment  
Plant 

 
 
 
 
 

Reservoir 

 
 
 
 
 

  

 
 

 
 

  
  

    
  

    

  

    CEMETERY 
ROAD 

  GLOUCESTER 
WTP 

  

 

 
 
 
 

   
 

 
 
 
 
 

 
  

 
 
 
 
 
 

 

 
 
 
 
 

  

 
 

Reticulated 
Network 

  
  

    
  

  

  



 Drinking Water Quality Management System 

 

MCWS ID A461950  71 

Three reservoirs operate in Gloucester Water Supply Scheme and are described in the table 
below.  

Table 10: Reservoirs in Gloucester water supply system 

Reservoir 

 

Capacity  

(ML) 

BWL 

(mAHD) 

TWL 

(mAHD) 

Diameter 

(m) 

Gloucester 1 

Tyrell Street 
0.55 125.5 126.5 9.1 

Gloucester 2 

Ravenshaw Street 
2.3 122.9 126.8 18.5 

Gloucester 3 

Cemetery Road  
1.5 141.59 142.5 14.2 

The table below describes pump stations in Gloucester Water Supply Scheme. 

Table 11: Pump stations in Gloucester water supply system 

Pump Stations Pump make and model Duty Flow 
(L/S) 

Duty 
Head 
(m) 

Elevation – 
approx. 
(mAHD) 

Clear water  49 62.8 100.16 

WPS 1 – Ravenshaw 
Street Wilo IL 125-300-18/5-4-LI 40 34 118.64 

Ravenshaw Street 
booster Lowarra SV9203-2F185, 3 pumps   118.86 



 Drinking Water Quality Management System 

 

MCWS ID A461950  72 

Pump Stations Pump make and model Duty Flow 
(L/S) 

Duty 
Head 
(m) 

Elevation – 
approx. 
(mAHD) 

WPS 2 – Jacks Road Lowarra SV6005F150, 2 pumps   124.72 

WPS 3 – Rogers 
Street LP50-125/142   120.61 

WPS 5 – Showground 
Road 

SV6006F-150, 2 pumps 

SV6603-F185/2 1 pump 
  105.94 

Tyrell Street 
Reservoir 

Lowarra SV9203-F220 (1.2-185), 3 
pumps   112.50 

FLOW DIAGRAM 

A flow diagram was produced for the purpose of risk assessment and verified by participants 
of risk assessment workshops. It was included in the briefing paper produced for the risk 
assessment workshop held in May 2016, refer to Briefing paper 2016 Risk Review 
Workshops (MCWS ID A579800). Flow diagram for Gloucester water supply is provided in 
the figure below.  

https://objective.midcoastwater.com/id:A579800


 Drinking Water Quality Management System 

 

MCWS ID A461950  73 

 

Figure 51: Gloucester WTP flow diagram 



 Drinking Water Quality Management System 

 

MCWS ID A461950  74 

2.9 ASSESSMENT OF NORTH KARUAH DISTRIBUTION SYSTEM 

2.9.1 GENERAL DESCRIPTION AND HISTORY 

Council purchases bulk water from Hunter Water to supply residents of North Karuah with 
reticulated drinking water.  

Drinking water for this scheme is sourced from Tomago bore fields and treated at Lemon 
Tree Passage WTP. Water is then supplied to Karuah zone reticulation system. Water 
extraction, treatment and operational monitoring at the WTP, and verification monitoring of 
Karuah zone is the responsibility of Hunter Water. Council is responsible for verification 
monitoring in North Karuah reticulation system, including the water main on the bridge over 
Karuah River (Tarean Rd) and the reticulation system north of the bridge. 

A notification protocol between MidCoast Water Services and Hunter Water describes 
criteria which require notification between the two organisations. These include 
circumstances which have potential to impact water quality and/or supply to residents of 
North Karuah. Refer to Notification Protocol between MidCoast Water Services and Hunter 
Water (MCWS ID A590828). 

PROCESS DESCRIPTION 

Lemon Tree Passage WTP treats water from the north-eastern end of Tomago sand beds 
and provides a peak supply capacity of 5 ML/day. The treatment plant uses two-stage 
filtration, and includes the following processes: 

 Aeration; 
 Coagulation / flocculation; 
 Two stage filtration;  
 pH correction; 
 Disinfection and; 
 Fluoridation. 

DISTRIBUTION SYSTEM 

Drinking water is supplied to a population of approximately 100 in North Karuah. There are 
no reservoirs or pump stations within Council’s area of supply.  

FLOW DIAGRAM 

A flow diagram was produced for the purpose of risk assessment and verified by participants 
of risk assessment workshops (provided below) It includes basic details of the treatment 
process  and distribution system It was included in the briefing paper produced for the risk 